Dr Nick BEECHING

Liverpool School of Tropical Medicine

52 year old woman with
fever, dyspnoea and
headache after holiday
In Goa in Nov 2006

Travelled with husband for 14 days

Air conditionad hotel in Candolim last 2 weeks of
October 2006

Used Mosiguard natural repellent

Took chloroquine/proguanil until 1 week after return
GEUEEEY)

Visited Dudhsagar falls on border with Karnataka State



Falciparum malaria

O days after return became —

1
Admitted to hospital 4 days
later
Severe falciparum malaria
— 7% parasitaemia |
— Pneumonia
— DIC
— Moderate hepatitis
17 days in hospital with 9

days in intensive care

Full recovery



Case 2. 23 year old woman

Candolim & Dudhsagar
falls with husband
4-18 Nov 2006

Bed & breakfast

Both:

Used DEET

Full CQ/P prophylaxis
She haa few mosquito
bites, he had many

Fever end of March 2006



Progress

Hospital after 4 days
Temp 39.5° C
Nil else

Hb 12.5 g/dL

WBC 4.5 x 10°/L

Platelets 105 x 10°%/

Bilirubin 25 mmol/L
(<18)

AST 43 U/L (<40)

Blood film shows:



1.

What Is the diagnosis?
(choose one but vote In a minute)

Dengue
Falciparum malaria
Vivax malaria
Ovaie malaria

Ehrlichiosis



What Is the diagnosis?
(choose one - vote now)

Dengue
Falciparum malaria
Vivax malaria
Ovaie malaria

Ehrlichiosis



What is the diagnosis?

(choose one — answer)

Dengue
Falciparum malaria
Vivax malaria
Ovaie malaria

Ehrlichiosis



Points In favour of vivax

Common in India
Long incubation period
No complications

Parasitology
— Scanty parasitaemia
— Younger, larger RBC
— Single chromatin
— Schuffner’'s dots

— Rest of film shows
various stages &
amoeboid forms
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Protection

Agency

aTHNac

Mational Health and



http://www.hpa.org.uk/

Progress

Treated with chloroquine 1.5 g over 3 days
Rapidly improved

Glucose 6 phosphate dehydrogenase normal
Primaguine considered

Weight 65kg



What primaquine regimen would you
use ? (choose one)
1. 15mg per day for 2 weeks after CQ finished

2. 15 mg per day for 2 weeks at same time as CQ
3. 30 mg per day for 2 weeks after CQ finished
4. 30 mg per day for 2 weeks at same time as CQ

5. None



What primaquine regimen would you
use ? (choose one)
1. 15mg per day for 2 weeks after CQ finished

2. 15 mg per day for 2 weeks at same time as CQ
3. 30 mg per day for 2 weeks after CQ finished
4. 30 mg per day tor 2 weeks at same time as CQ

5. None



Mueller | et al. Lancet Infect Dis 2009; 9: 555-66



Case 3. 26 year old husband

Had been admitted to another hospital Iin
late January (two weeks of symptoms)

Quite ill with vivax malaria

Treated with full dose chloroquine and
primaquine 30mg/day for 14 days

Readmitted May 2006 with confirmed vivax
malaria (1 day of symptoms)

Weight 92 kg



How would you treat him now?

(choose one)
CQ 1.5 g and PQ 30 mg/day for 14 days

CQ 1.5 g and PQ 30 mg/day for 21 days
CQ 1.5 g and PQ 45 mg/day for 14 days
Malarone alone

Malarone plus PQ



How would you treat him now?

(choose one)
CQ 1.5 g and PQ 30 mg/day for 14 days

CQ 1.5 g and PQ 30 mg/day for 21 days
CQ 1.5g and PQ 45 mg/day for 14 days
Malarone alone

Malarone plus PQ



Guidelines

Immediate diagnhosis &
management of malaria
In emergency room

e British Infection
Society

e Advisory Committee on
Malaria Prophylaxis
(HPA)

Health
Protection

Agency www.britishinfection.org/drupal/



http://www.nathnac.org/

Malaria in Goa

Previously endemic

Risk assessment last 10 vears — low risk for
tourists so chemoprophylaxis not usually
advised

Heavy rains Oct 2006

Falciparuim cases in zuropean travellers
especiaily from Candolim area north of
capital Panajl

Expect more cases of vivax

Chemoprophylaxis now advised



Jelinek T et al. Euro Surveilll Jan 2008;13(5):pi11=8028



Lessons

Epidemiology of infection continually changing
Pretravel health advice needs to keep up with this
Chemoprophylaxis does not always prevent malaria
Especially vivax/ovale

Use higher dose primaquine for vivax (and ovale?)
Give primaquine with chloroquine (not after)

Clinical chloroquine resistance not yet a major
problem with vivax

Lalloo DG et al. (UK guidelines) J Infect 2007; 54(2): 111-21
Hill DR et al. Primaquine. Am J Trop Med 2006; 75(3): 402-15
Griffith KS et al. (US guidelines) JAMA 2007; 297: 2264-77
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